CF1215 REV# 1

CHAIR INSTRUCTIONS




I )

4

3/8" x 3" Button Head Cap Screws

4

3/8" Hex Nuts

Seat Assembly

8
@\ 3/8" Flat Washer
< | [[W]
6
Truss Lag Screw
Bench Ends ®\\
— | | I
4
REQUIRED TOOLS
(NOT INCLUDED) #10 x 2.5 Flat Head Screw
- POWER DRILL
-7/132 ALLEN WRENCH
- 9/16 WRENCH HARDWARE &

TOOLS REQUIRED 2/5

K- #2 SQUARE DRIVE TOOLS REQUIR




~

CHAIR INSTRUCTIONS

STEP 1 o . (o)

PRE-MARKED
HOLE LOCATION




4/5



CHAIR SPECIFICATIONS

1.50

CONSTRUCTION MATERIALS:
Recycled Plastic
HARDWARE:

Stainless Steel

B 23.50 -

gt

ALL DIMENSIONS SHOWN IN INCHES

24.09

36.81

35.25

17.25




	PAGE 1
	Drawing View183

	PAGE 2
	Drawing View102
	Drawing View108
	Drawing View109
	Drawing View110
	Drawing View112
	Drawing View117
	Drawing View137
	Drawing View151
	Drawing View153
	Drawing View168
	Drawing View169
	Drawing View185
	Drawing View186

	PAGE 3
	Drawing View187
	Drawing View188
	Detail View AK (1 : 6)
	Detail View AL (1 : 6)

	PAGE 4
	Drawing View192
	Detail View AM (1 : 7)
	Drawing View194
	Detail View AN (1 : 7)

	PAGE 1(2)
	Drawing View196
	Drawing View197
	Drawing View198
	Drawing View199


